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Conducted Spurious Emission
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LTE Band 7 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ spectrum by
Ref Level 0.00 dém  Offset 6.00 d& Mode Auto Sweep RefLevel 0.00 dem  Offset 600 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck PAES Limit dheck
_10 ddpe_8PURIOUS LINE ARS paBS _10 dipe_SPURIOUS LINE ARS
-20 dém 20 dem
SPURIDUS_LINE_ABS SPURIOUS_LINE_ABS
-40 dBm -40 dB
-50 dBm A A Ay ||| 50 8 1 AN v v
e SIS s ittt Y s b
i m 5 ail
-70 dBm -70 dem
-80 dBm -80d
-90 dBm a0 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz | || Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Rangeup | RBW | Fi cy |  Powerabs | ALimit Range Low |  Rangeup | RBW | Fr |  powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 576.97401 MHz -56.15 dBm -31.19 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -56.35 dBm -31.35 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -55.02 dBm -30.02 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48578 GHz -55.10 dBm -30.10 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.47182 GHz -52.89 dBm -27.89 dB 2,580 GHz 5.000 GHz 1.000 MHz 4.49650 GHz -53.00 dBm -28.00 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -50.94 dBm -25.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -49.55 dBm -24,55 dB
10,000 GHz 18.000 GHz 1.000 MHz 15.97638 GHz -49.55 dBm -24,55 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.97538 GHz -49.70 dBm -24,70 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.76664 GHz -49.50 dBm -24.50 dB 18.000 GHz 26.000 GHz 1.000 MHz 10.03310 GHz -49.72 dBm -24,72 dB
V'[ T 1'[ T
ate: 19.SEP.2024 ate: 19.SEP.2024

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dBm
SGL Count 100/100

Offset 6.00 d&

Mode Auto Sweep

@1 AvgPwr
Lilnitf heck PABS
-10 aﬁﬂf_' PURIOUS LINE ABS PABS
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm T 2
Ml" aal WM S L AT
™ il
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -56.43 dBm -31.43 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48572 GHz -55.60 dBm -30.60 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.47569 GHz -53.02 dém -268.02 db
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -47.54 dBm -22.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.99432 GHz -49,53 dBm -24.52 dB
16.000 GHz 26,000 GHz 1.000 MHz 19.01019 GHz -49,42 dBm -24.42 dB
—_—
-
( Jj ) «
Dete- 10 SRD 2024 go-cc-10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HD5-CT37X1N

Page Number

1 A29 of A193




SPORTON LAB.

FCC RF Test Report

Report No. : FG461912C

LTE Band 7 / 15MHz
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LTE Band 7 / 20MHz
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0002
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0029

-10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0006
20 Battery End Point 0.0013

Note:
1. Normal Voltage =3.87 V.; Battery End Point (BEP) =3.5 V.; Maximum Voltage =4.45 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A32 of A193

TEL : +86-512-57900158
FCC ID : HD5-CT37X1N



s=aranas. FCC RF Test Report Report No. : FG461912C

LTE Band 7(Other PA)
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Mode LTE Band 7 / 20MHz

Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.45 6.38 6.64 6.84 PASS

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

o el 26.00 dBm  Offset 5.00 d&
ko Att 30 6B AQT 2ms @ RBW 20 MHz

[GF 2.535 GHz
Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

samples: 130000
1o ai peak | crest | 0% | 1040 | 0% | 0.019% |
Trace 1 [ 19.75 dém | 26.21 dém ©.46 OB 2.33 d8 441dB 5,45 db 6.12 d&
Marker

Middle Channel / Full RB/ 16QAM

Ref Level 26.00 dom  Offset 6.00 db
ko Att 30 6B AQT 2ms @ RBW 20 MHz
[@15a view

[GF 2.535 GHz
Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB
samples: 130000

Mean | peak | crest | 0% | 1040 | 0% | 0.019% |
Trace 1 [ 16.69 d8m | 26.30 dém 7.41 0B 3.04 db 5.07 d& .38 db 7.07 db
Marker
Gunnnnnnd

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HD5-CT37X1N

Page Number : A33 of A193



s=aranas. FCC RF Test Report Report No. : FG461912C

Middle Channel / Full RB/ 64QAM
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26dB Bandwidth

Mode

LTE Band 7 : 26dB BW(MHz)
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T 1 2.530185 GHz -0.97 dam e 26.00 ds T 1 2.529065 GHz -11.56 dam e 26.00 ds
T2 1 2.539875 GHz -10.41 dam Q factor 261.7 T2 1 2.540015 GHz -11.95 dBm Q factor 2519
- T - T
L J L J
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Report No. : FG461912C

LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum Y Spectrum Y
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 1346 dB | L] 13.01 dBr|
20 dém: 2.5303550 GHz| 20 dBm 1 2.5376070 GHz|
o s B o 26.00 db| A Fde o 26.00 dB|
10 dem i BT 14.356000000 MHz 10 dam 7 B ey 14.895000000 MHz
| Q factor 176.9] | Q factor \ 170.4
od 0o
i i Y
-t d r - -10di f X
] \ , \
20 d + 4 20 d /
A ATA N L oa A S \
T, W A ST WS N v N
40 df -40 di
-50 50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.530355 GH2 13.46 dBm ndB down 14,356 MHz M1 1 2.537607 GHz 13.01 d8m ndB down 14,895 MHz
T 1 2527927 GHz -12.09 dam nd@ 26.00 d& 1 1 2.527567 GHz -12,98 dam nd@ 26.00 d&
T2 1 2.542283 GH2 -12.89 dBém q factor 176.3 T2 1 2.542463 GHZ -12.80 dBm q factor 170.4
L )i J L )i J

LTE Band 7

=

iddle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum y E
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
L] 12.76 B L] 11.61 dBm|
20 dém = 2.5301250 GHZ] 20 dem 2.5942410 GHz)
. . ndB R 26.00 db| nd 26.00 db|
0 dgm P R A i w7 19.301000000 MHz 10 dam T T TR S e B e 19.141000000 MHz
{ Q factor 131.1 | Q factor | 192.4)
odl JI 0o f |
| ’ ]
-0 d 7 -10 7 \
-20d - 20 di L I
A \
A / I/ A d L.
oo VS -
T T 2R ey e
40 df -40 di
S0 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.530125 GH2 12.78 dBm ndB down 19.301 MHz M1 1 2.534241 GHz 11.61 d8m ndB down 19,141 MHz
T 1 2.52533 GHz -13.14 dam nd2 26.00 d& 1 1 2.52525 GHz -14.54 dam nd2 26.00 d&
T2 1 2.54453 GHz -13.61 dam Q factor 1311 T2 1 2.544301 GHz -15.04 dBm Q factor 132.4
L )i J L )i J
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM = QPSK | 16QAM
Middle CH 4.50 4.50 9.07 9.05 1352 | 13.49 | 17.90 | 17.94

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 100 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 100 kHt
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30de SWT 18z @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
Mi[1] 5.25 dbm) Mi[1] 3.29 dbm
20 dBm—t m{ o 20 dBm— 7 2.53510000 GHz,
b b A A pn N, OGRBY A . A2 4 Th P Bw 1.495504496 MHz
10 B PR SEANVE BRINNE VW Lo PV 10 dm PN P A AnREEY pncs
{ \ 7
0 dom / } 0 dom / \»
| § /
10 - - -10 -
/ N / A
-20d -20d a .
o A S Y
o A N ol
i e N 4 ") \ Pt
40 o 40 di
=0 50
60 d -60 di
7od 70
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.533501 GHz 15.25 dBm [ 1 2.5351 GHz 13.29 dém
T1 1 2.5327522 GH2 9.79 dBm 0ce Bw 4. 495504496 MHZ T1 1 2 22 GHz 7.77 dBm 0ce Bw 4. 495504496 MHZ
T2 1 2.5372476 GHz 9.07 dBém T2 1 2.5372476 GHz 7.34 dBm
il T i T
)it J J L )|t

J

LTE Band 7

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 300 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 300 kHt
o Att S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
Mi[1] 15.85 dBm Mi[1] 13.92 dBm
20 dBm—t K 2.5379370 GHz 20 dém— T 2 5359500 GHz
Tt O ey PGB e~ T2 9.070929071 MHz Thb e e L ORG B AL 9.050949051 MHz
10 dor £, Y ( 10 dom e - QFGBM, A"
/ / 1
/ 1 /
0 dom v 0 dem / !
/ { \
10 -10 -
/ | \
-20d -20d — N
~
N o \ R \
AT > <)
40 o 40 di
-50 -50
60 d -60 di
7od 70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.537537 GHz 15.85 dBm [ 1 2.535650 GHz 13.92 dBm
T1 1 2.5304246 GH2 9.10 dBm oce Bw 9.070929071 MHz T1 1 2.5304B45 GHz 9.12 dBm oce Bw 9.050949051 MHz
T2 1 2.5394955 GHz 5.98 dém T2 1 2.5395355 GHz 9.99 dam
i T it T
)it J J L )|t

J
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Y ctrum Y
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
GLE 13.37 dBm L] 12.6+ dBm
20 dem ™ 2.5267960 GHz 20 dbm M1 2.5398550 GHz
LY o 056 By 13.516483516 MHz 1 . Occ By 13.486513487 MHz
10 dam o SRmamn mi e awat x 10 dam = At oy ey SR
Y 7 =T T
0dem f L 0 dem | i
Y / v
1o d / \ 10 d !
T N 7 T
/ A /
-20d 7 Y -20 di v
e NOASTTS . vl [y
AV 20t T
40 df -40 di
S0 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.528706 GH2 13.37 dBm M1 1 2.530B55 GH2 12.64 d8m
T 1 2.5282268 GHz 9.33 dm Oce Bw 13516483516 MHz 1 1 2.5282268 GHz 7.94 dBm Oce Bw 13.4B6513487 MHz
T2 1 2.5417433 GHz 5.58 danm T2 1 2.5417133 GHz 5.39 danm
| il |
L L J L L

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
L] 12.30 dBm L] 12.19 dBm
20 dém: ML 2.5327620 GHz| 20 dBm ML 2.5433120 GHz|
11 ] X OccBw 17.902097902 MHz 1 Occ By T 17.942057942 MHz
10 dBm — o e P 10 dBm ".' o T A T
0 dém 0 dem j T
-0 d - 10 di | |
-20d ,' + -20 di {
/ \ il
& AL, Y, | o S, i
& 30 demerrf ¢ R
; raw = 2T e 2R s
40 df -40 di
S0 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.532762 GH2 12.30 d8m M1 1 2.543312 GH2 12.13 dBm
T 1 2.52608E0 GHz 8.41 dam Occ Bw 17.002007902 MHz 1 1 2.526000 GHz 9.27 dam Occ Bw 17.042057942 MHz
T2 1 2.543991 GHz 5.33 dBm T2 1 2.543951 GHz 7.42 dom
| il |
L L J L L

J
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

Limit §heck PABS | SPURIGUE GHYEKABS_
20 dB\e —$PURIOUS [ INE_ABS PAES ﬂ 20 dBfiyg FURIFP 18 _JINE_ABE_|
10 dem l‘l 10 d8m { ‘
0 dem J \ 0 dém l
-10 dBm: f \ -10 dBry l
_LINE_ABS_ } \ -20 dBm } \‘ |
H \ -30 der
yli A dB iulj y
_M Y -40 dBm j ¥
~=sr v 50 der
-
70 dem 70 dBr
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2,475 GHz 2494 GHz 1.000 MHz 249539 GHz =50,08 dhm —26.08 df 2,565 GHz 2,570 GHz 100,000 kHz 2,56065 GHz 18,27 deém ~10.73 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49556 GHz -49.02 dBm -36.02 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -17.78 dBm -7.78 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49872 GHz -31.31 dém -21.31 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57100 GHz -23.69 dBm -13.69 dB
2,459 GHz 2.500 GHz 100.000 kHz 2,49959 GHz -18.56 dBm -8.56 dB 5675 GHz 2,576 GHz 1.000 MHz 2.67508 GHz 249.29 dBm 236.29 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50035 GHz 19.04 dBm -10.96 dB 2.576 GHz 2,595 GHz 1,000 MHz 5 57600 GHz 250,00 dem Z55.00 dB
i T T
b T
L JL J
Data: 18 18:46:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S rum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 d8 Mode Auto Sweep

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES ,s»—urrfimmu:m:k;a:, PAES
20 dBfe _FPURIOUS | INE_ABS FARS BINe $Purtops [ InE_ABS | PABS
10 dBm 10 dgm
0 dém
-10 dBm J
v | ]
SPURIOUS_LINE_ABS_ 1 'l |
—,
20 dBm i -30 drr
i M M
~40 drm -40 dem e
S0 e -50 den WM“- N
-50 dBm 60 dem
-70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.505 GHz J||[ start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
2475 GH2 2.494 GH2 1.000 MH2 2.49382 GHZ -41.60 dBm -16.69 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56025 GHz 6,09 dBm -23,01 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49600 GHz -31.68 dBm -18.68 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57001 GHz -23.94 dBm -13.94 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49887 GHz ~26.44 dBm -16.44 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57117 GHz -24.91 dBm -14.91 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -22.63 dBm -12.63 dB 5675 GHz 2,576 GHz 1.000 MHz 2.67501 GHz 23514 dBm o014 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50424 GHz 5.33 dBm -24.67 dB 5576 GHz 5 505 oH= 1,000 MH= 2 57601 GH= 3330 dem 1430 dB
—_—

i -

1
J
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LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur | um

Ref Level 26.00 dBm  Offset 6,00 d@ Mode Auto Sweep Ref Level 26.00 dBm  Offset 6,00 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit ¢theck PABS _SOFUNM»M’UH:ILF-:L
20 dBfe _FPURIOUS | INE_ABS FASS ﬂ Bie - FURIﬁ {75_[ TNE_ABS_|
10 dBm 10 d8m

| v ||
I oo\
— 1l e 1
B e | T

-10 dBm:

o0 Aa
SPURIOUS_LINE ABS_
-20 dam u
-40 dBm | l -

i

40 dem— i
v
S0dAm ek 50 den |
60 dem v
-70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.505 GHz J| || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49297 GHz -45.42 dBm -20.42 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56066 GHz 18.64 dBm -11.36 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49552 GHz -35.37 dBm -22.37 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -18.01 dBm -8.01 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49801 GHz -29.86 dBm -19.86 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57104 GHz -28.92 dBm -18.92 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -19.60 dBm -9.60 dB 2.575 GHz 2 576 GHz 1.000 MHz 2.57544 GHz -42.43 dem -20.43 db
2,500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 18.52 dBm -11.48 dB 2,576 GHz 2 505 GHz 1,000 MHz 2.57674 GHz -43 27 dBm -24,27 dB
i Y ~ Y
L JL J

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrur == | spectrum
Ref Level 26.00 dBm  Offset 6,00 dg Mode Auto Sweep Ref Level 26.00 dBm  Offset 5.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPuRTO(S | TNE_ABS | PABS
10 dem 10 dem
0 dBm v il prv \
10 dBm fJ L10 den ‘l
an ra 20 da
SPURIOUS_LINE ABS 20 dem i
i ‘
30 derm - d 30 dn ‘*M
-40 dBm M -40 dermn k N.l“‘%
ShBm. et 50 dBr M
-0 dBm -0 dem
70 dBm 70 de
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2,475 GHz 2.494 GHz 1,000 MHz 2.49387 GHz -42.21 dBm ~17.21 dB 2,565 GHZ 2,570 GHz 100,000 FHz 256053 GHe 448 dBm 25,50 0B
2,494 GHz 2.496 GHz 1,000 MHz 2.49599 GHz -33.52 dbm -20.52 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -23.17 dBm -13.17 dB
2,456 GHz 2.498 GHz 1.000 MHz 2.49899 GHz ~25.84 dBm -15.84 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57108 GHz -26.22 dBm -16.22 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -25.00 dBm -15.00 dB 2.575 GHz 2.576 GHz 1.000 MHz 5.57502 GHz ~37.06 dBm 54.06 B
2,500 GHz 2,505 GHz 100,000 kHz 2,50316 GHz 4,51 dBm -25.49 dB 5576 GH= 5 205 oHe 1 000 MH2 27611 GHe 40,59 dBm Ciscodp
- _—
n T
Il ( ) ]
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LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur | um

Ref Level 26.00 dBm  Offset 6,00 d2 Mode Auto Swesp Ref Level 26.00 dBm  Offset 5.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS _SOFUNM»M’UH:ILF-:L
20 dB\e —$PURIOUS [ INE_ABS PAES ﬂ Bihe FURIﬁ 18 _JINE_ABE_|
10 dem H 10 dém |
dsm J \ 0 dem |
-10 dBm: 10 dBrr ‘|
. i zosm || ]
SPURIOUS_LINE_ABS_ J \ | l |
30 dem Ik 30 den | \
-40 dBm M V\ -40 dBm— -
i |
N B
40 derm
70 dam 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz |||l gtart 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |__powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
2476 GHz £:494 GHz 1.000 MHz 249525 GHz =50,17 dbm 26,17 df 2,565 GHz 2,570 GHz 100,000 kHz 2,56067 GHz 17,88 dém -12.12 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -49.54 dBm -36.54 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -19.57 dBm -9.57 db
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -34.06 dBm -24.06 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57109 GHz -30,78 dém -20.79 dB
2,459 GHz 2.500 GHz 100.000 kHz 2,49959 GHz -20.92 dBm -10.92 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.67507 GHz 249,68 dBm ~36.58 4B
2,500 GHz 2.505 GHz 100,000 kHz 2,50037 GHz 17.18 dBm -12.82 dB 5576 GHz 585 GHz 1,000 MHz 5 57617 GHz 2025 dBm 5500 OB
I J )i ]
L JL J

18:4B:16

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrur == | spectrum
Ref Level 26.00 dBm  Offset 6,00 dg Mode Auto Sweep Ref Level 26.00 dbm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PASS L SPURIRHE OHBEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPuRTO(S | TNE_ABS | PABS
10 dBm 10 dém
0 dém — a i \,
-10 dBm ’f 10 dBn i
- 20 de |
SPURIOUS_LINE_ABS _ j 20 dem \
-30 dém ";—"" { -30 den
-40 dBm M 40 dBm
5.l i 50 den P
-60 d8m -50 dBm
70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
2475 GH2 2.494 GH2 1.000 MH2 2.49991 GH2 -42.38 dBm -17.38 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56057 GHz 3,76 dBm -26.24 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49597 GHz -33.62 dBm -20.62 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -23.17 dBm -13.17 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49850 GHz -25.83 dBm -15.83 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57105 GHz -28.98 dBm -18.98 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49998 GHz -24.77 dBm -14.77 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.67501 GHz 38,56 dbm o5.56 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50436 GHz 4.42 dBm -25.58 dB 5.576 CHz 5 505 oH= 1,000 MH= 257617 GH= 41,42 dBm 1642 dB
i . — = -
L JL J
Date: 1 18:45:2 18.¢
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LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Sp um

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _SPURIPHE CHBEKARS_
20 dBfe _FPURIOUS | INE_ABS FASS 20 dfi\e fpuriops | INE_ABS.]
10 dBm f 10 d2m i
dBm H 0 dém l‘

-10 dBm |r l -10 der J l

I o] ]

SPURIOUS_LINE_ABS_ l \ ’ \ |

-30 dBm J ‘ -30 dem

-40 dBm ! \ ﬂ 0 uBmW

S04 $0 dem

N ALY Y

60 dem v | [t

-70 dBm -70 den

Start 2.475 GHz 10005 pts Stop 2.505 GHz ]| | start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit

2,475 GHz 2494 GHz 1.000 MHz 249268 GHz =50,30 dbm 26,30 d 2,565 GHz 2,570 GHz 100,000 kHz 2,56066 GHz 14,73 dém -15.27 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49579 GHz -50.04 dBm -37.04 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57001 GHz -23.40 dBm -13.40 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49870 GHz -40.81 dém -30.61 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57111 GHz -38.17 dBm -28.17 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2.48985 GHz -50.31 dBm -25.31 dB 2,550 GHz 2,570 GHz 100,000 kHz 2.56891 GHz 14,11 dBm -15.80 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49596 GHz -50.04 dBm -37.04 dB 2.570 GHz 2,571 GHz 500.000 kHz 2.57001 GHz -21.68 dBém -11.68 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49891 Ghz -39.52 dBm -29.52 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57108 GHz -40.02 dBm -30.02 dB
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i Y ~ Y
L JL J
19:56:35 18.¢ Z0:06:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 26.00 dBm  Offset 6,00 dg Mode Auto Sweep Ref Level 26.00 dbm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 dém
0 dBm
" ans
-10 dBm l
v ] J |
SPURIOUS_LINE_ABS_ ] l [
-30 dém J
-40 dBm MFM ..ﬁ
S0 ot et
-60 d8m
70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.52 GHz || start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
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2,490 GHz 2.496 GHz 1,000 MHz 249588 GHz -34.90 dBm -21.90 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57004 GHz -32.85 dBm -22.85 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49866 GHz -33.73 dBm -23.73 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57125 GHz -35.33 dBm -25.33 dB
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Conducted Spurious Emission

LTE Band 7 / 5MHz
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -51.67 dBm -26.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -£1.47 dém -26.47 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -50.67 dém -25.67 d& 1.000 GHz 2.450 GHz 1.000 MHz 2.47287 GHz -50.54 dam -25.54 dg
2.580 GHz 5.000 GHz 1.000 MHz 4.44520 GHz -48.14 dBm -23.14 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.29713 GHz -48.08 dBm -23.08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.75457 GHz -46.07 dBm -21.07 d& 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -46.27 dim -21.27 dB
10.000 GHz 12.000 GHz 1.000 MHz 16.00137 GHz -41.29 dem -16.29 de 10.000 GHz 18.000 GHz 1.000 MHz 15.99638 GHz -41.23 dém -16.33 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.00715 GHz -41.48 dBm -16.48 dB 18.000 GHz 26.000 GHz 1.000 MHz 15.01415 GHz -41.40 dBm -16.40 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -51.24 dBm -26.24 db
1,000 GHz 2,490 GHz 1.000 MHz 2,48081 GHz -50.83 dBm -25.83 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,29665 GHz -47.89 dBm -22,89 dB
5.000 GHz 10.000 GHz 1.000 MHz 6,98705 GHz -46.34 dBm -21.34 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.98888 GHz -41.24 dBm -16.24 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.02319 GHz -41.50 dBm -16.50 dB
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